SPORTON LAB.

FCC RF Test Report

Report No. : FG942417B

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 22.50 dbm  Offset 4.50 dB Mode Auto Sweep RefLevel 22.50 dem  Offset 4.50 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
hech | SPURIAHECHBIEKABS _.
Line _§PURIOUS_| INE_ABS PASS f‘\ Line 'I—'IIR[(’]\I. INE_ABS PABS
10 dBm / 10 dBm fl \
od \l 0 dBm ‘
-10 d8m 1 -10 dBm
SEURIOUS. LINE_ABS_ \ J(
-20 dém i \ -20 dem JI
-30 dBm Y 30 denf
U [ Vi
-40 dBm /,/ . \ -40 deth
-50 dem 50 B
e \w\ \\__
_— .y
-60 dBm: ’ / — 60 dBm """--‘-'*“mm____m
70 dem 70 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] ||'Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“TS | | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£90.000 Mz | 698,900 MMz 100,000 kiz 98,8955 MHz ~20.86 dem -16.66 d& L4 D00 Wi | 716 PtD i 100,000 ki S ST 18.46 com -uﬁl
598.900 MHz 699,000 MHz 30.000 kHz 698,99855 MH2 -28.03 dBm -15.03 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 00288 MHe 2915 dBm 1615 db
599.000 MHz 701.000 MHz 100.000 kHz £99.24076 MHz 18.73 dBm -11.27 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 WMHz -30.06 dBm -17.06 db
Y
i 1 P

Date: 6 MAY 2019 07:00:38

Date: 6 MAY 2019 06:58 24

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 8.MAY 2019 07:01:45

S um L
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek | SPURIRHECHBIEKABS . L
Line _$PURIOUS_} INE_ABS PABS Line SPURIOUS INE_ABS PASS
10 dBm ‘\ 10 dBm ‘\
od // \ 0 dem- \
10 dem | -10 dBfn -
SPURIOUS_LINE ABS_ [ \ l
-20 dem d‘ -20 defm \
-30 dem <1 M" .
| \ By
N
40 dom -40 dBm
] T
=50 dam = -50 dBm
w"/
-60 dem - ] -60 dBm
. SRS SV s e -"\m )
70 dBm 70 dem
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
590.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -25.55 dém -12.55 d& 714.000 MHZ Esﬁ%lﬂz 100.000 kHz Tﬂﬁ MAz 10.55 dbm -19W|
598.900 MHz 699,000 MHz 30.000 kHz 698,98357 MHz -28.12 dBm -15.12 dB 716,000 MH= 716,100 Mz 30,000 kHz 71501963 MHe 3571 dbm 1571 db
599.000 MHz 701.000 MHz 100.000 kHz £99.79221 MHz 10.64 dBm -19.36 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.58 dbm -16.58 db
Y
I 1 P

Date: 6.MAY 2019 06:59.31

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : PKRISGMC800

Page Number : A196 of A299
Report Issued Date : Jul. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG942417B

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pec m

Ref Level 22.50 dBm  Offset 4.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,50 dem
SGL Count 100/100

Offset 4.50 d& Mode Auto Sweep

Date: 6 MAY 2019 06:16:56

@1 AvgPwr (@1 avgPwr
heek £ o | SPURIRECHBEKARS_T—aT]
Line _$PURIOUS_| INE_ABS PASS ” \ Line _$PURIOUS JM ABS PASS
10 dem ! 10 dBm
| i
od | 0 dém T
|
-10 dém \ _10 dBm {
SPURIOUS_LINE_ABS_ A
-20 dBm -20 dBm
-30 dem ¥ At 1} dem JI
7 ol () WAL
[ 4+
-40 dBm .‘mJ r 1[I+ dem r’ WL,.
-50 dem ; g !
" 7 7 Wiy =0 fi 'm\ \
R e A —— & ~ ]
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz ||| Start 713.0 MHz 3003 pts Stop 725.0 MHz
[Spurious E'"iSSi"TS ‘ [ I | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
650.000 MHz 698,900 MHz 100,000 kHz 698,89555 MHz -26.28 dBm -13.28 d& 713.000 MHz ﬁsﬁﬁmz 100.000 kHz u_?ﬁ: MHz 20.15 dBm -gml
698,500 MHz 599,000 MHz 30.000 kHz 698.99925 MHz -17.99 dBm -4.99 dB 716,000 MH= 716,100 MH2 30,000 kHz 716 00035 MHz 1953 dBm .53 b
599.000 MHz 702.000 MHz 100.000 kHz 699.28322 MHz 20.47 dBm -9.53 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -28.57 dbm -15.57 dB
\
) i )

Date: 6 MAY 2019 06:22:31

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum L
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek + T | SPUBIRHWECHBIERABS . I
Line _$PURIOUS_} INE_ABS PABS | Line SPURIOUS_LINE_|ABS. PASS
10 dBm 1g,dBm
od ]Jl dBm T
10 dem - 10 dBm \l
SPURIOUS_LINE ABS_ ! H
-20 dBm -20 dem
-30 dem 30 dBm —
o
-40 dam E—— -40 dBm =
" o [
IO o
=50 dam - -50 dBm —
it ™.
60 dem -60 dBm B
70 dBm 70 dem
Start 690.0 MHz 3003 pts Stop 702.0 MHz | ||[Start 718.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel REW | Freguenc | Powerabs | ALimit
590.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -22.03 dém -9.03 d& 713.000 MHZ Esﬁ%lﬂz 100.000 kHz Tﬁﬁ; MAz 5.57 dBm -21W|
598.900 MHz 699,000 MHz 30.000 kHz 698,99356 MHz -22.86 dBm -5.86 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00155 MHe 35 34 dbm “12.34 db
599.000 MHz 702000 MHz 100.000 kHz 700,01149 MHz 8.86 dBm -21.14 d& 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -24.51 dBm -11.51 dB

]" 1

Date: 8.MAY 2019 08:18:03

i

Date: 6.MAY 2019 06:21.24

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : PKRISGMC800

Page Number : A197 of A299
Report Issued Date : Jul. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG942417B

LTE Band 12/

3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22,50 dém  Offset 4.50 dg Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek £ T | SPURIAHIECHBIEKABS _. I
Line _$PURIOUS_J INE_ABS PABS |m Line _SPURIOUS ]F}x ABS PABS
10 dBm 10 dBm { \
od / l 0 dem (
-10 dem \I -10 dBm !
SPURIOUS_LINE_ABS_ | I
-20 derm: - -20 dem
-30 dém 1 W — dem A {
f( Ny f| [ \ | iy [WJ N\
SN ol
-50 dBm / J,"r .l, \MM‘JIW -50 Higm "I ¢ "‘.‘\\ N
-60 dBm ; | ] \
o e = 60 dem o —
70 dém -70 dem
Start 690.0 MHz 3003 pts Stop 702.0 MHz ||| Start 713.0 MHz 3003 pts Stop 725.0 MHz
[Spurious E'"iSSi"TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
£50.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -27.14 dBm -14.14 d& 715000 MRz | 716.000 W 100.000 kHz 71875874 W 19.11 dBm -mwl
598.900 MHz 699,000 MHz 30.000 kHz 698,99915 MHz -18.27 dBm -5.27 dB 716,000 MH= 716,100 MHz 30,000 kHz 715 00125 MHe 2009 dom 703 db
UL (PN 2 100.000 kHz 59920529 MHz 19.73 ddm -10.27 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -27.73 dBm -14.73 dB
Y
) i )

Date: 6 MAY 2019 06:15:49

Date: 6 MAY 2018 06:23 38

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um L
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek £ T | SPURIRHECHBIEKABS . I L
Line _$PURIOUS_} INE_ABS PABS | Line SPURIOUS_LINE_|ABS. PASES
10 dBm 10 dBm
Jroteepiardiondpsanipreiiiln, [ R et ey,
od f \ dem h
10 dem } \ 10 dBm -
SPURIOUS_LINE ABS_ / 1
-20 dBm /ﬂ -20 dem l
-30 dam s il 30 dBm L.
/_‘/f N \‘_‘ﬂ\w
-40 dBm — o= 40 dBm
'N’_,_/“-"' _M"\_,__“
-50 d8m = = -50 dBm
_,,,//'f
0 dem 60 dBm -
I
70 dBm 70 dem
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£90.000 Mz | 698,900 MMz 100,000 kiz 98,8955 MHz ~25.16 dém -12.16 d& S L 000 MHE | 716 PtD Wi 100,000 ki YT 766 com -zzﬁl
598.900 MHz 699,000 MHz 30.000 kHz 698,99635 MHz -26.11 dBm -13.11 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00048 MHe 28 10 dBm 1510 db
599.000 MHz 702000 MHz 100.000 kHz 70132717 MHz 7.89 dBm -22.11 d& 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -27.98 dBm -14.98 dB
Y
I 1 P

Date: 8.MAY 2019 08:19:10

Date: 6.MAY 2019 06:20.17

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : PKRISGMC800

Page Number : A198 of A299
Report Issued Date : Jul. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG942417B

LTE Band 12 / 3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 22.50 dBm  Offset 4.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,50 dem
SGL Count 100/100

Offset 4.50 d& Mode Auto Sweep

@1 AvgPwr (@1 cvgPwr
heck : T | SPURIAHIECHBEKARS 7
Line _§PURIOUS_| INE_ABS PASS | ,f'\ Line _$PURIOUS ]’N’}\ ABS PASS
10 dem- }' + 10 dBm [ r
od |\ 0 dém } I\
-10 dem I _10 dem .
SPURIOUS_LINE_ABS_ \| ‘
-20 dem i 20 dBm
-30 dBm -J o dBm L
AN T e A
-40 dBm '; { / 40 dBm I
{ \
NI IR
-50 dBm -50 B
~ W, " -
-60 dam e S Py -60 db =
AU N B S Bt Sne— ]
70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz ||| Start 713.0 MHz 3003 pts Stop 725.0 MHz
[Spurious E'"iSSi"TS ‘ [ I | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
650.000 MHz 698,900 MHz 100,000 kHz 698,89555 MHz -26.88 dBm -15.88 d& 713.000 MHz ﬁsﬁﬁmz 100.000 kHz n‘?ﬁ; MHz 16.00 dbm -uwl
698,500 MHz 599,000 MHz 30.000 kHz 698.99825 MHz -22.30 dBm -9.30 d& 716,000 MH= 716,100 MH2 30,000 kHz 716 00045 MHz 2350 dBm 1050 db
599.000 MHz 702.000 MHz 100.000 kHz 699.25924 MHz 18.58 dém -11.42 di 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -29.47 dbm -16.47 dB

]" 1

Date: 6 MAY 2019 07:09:14

i

Date: 6 MAY 2018 07:12:35

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 8.MAY 2019 07:10:21

Spectrum L
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek + T | SPUBIRHWECHBIERABS . I
Line _$PURIOUS_} INE_ABS PABS | Line SPURIOUS_LINE_|ABS. PASS
10 dBm 10 dBm
—_ T P
od I{— ‘! dem i
| |
10 dem { i 1 L
SPURIOUS_LINE ABS_ j |l
-20 dBm -I -20 dem T
-30 dem Y 30 dBm ‘
- V—M ——
-40 dBm e -40 dBm —+
= o,
e e
-50 dem = -50 dBm
ot
-60 dBm
|
70 dBm 70 dem
Start 690.0 MHz 3003 pts Stop 702.0 MHz | ||[Start 718.0 MHz 3003 pts Stop 725.0 MHz
[Spurious E'“issi‘"l'; | | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeu RBW | Fraguenc | _Powerabs |  Alimit
£90.000 Mz | 698,900 MMz 100,000 kiz 98,8955 MHz ~28,30 dém -16.30 d& S L 000 MHE | 716 PtD Wi 100,000 ki N 717 o -zzﬁl
598.900 MHz 699,000 MHz 30.000 kHz 698,99705 MHz -25,58 dBm -16.58 dB 718,000 MH= 716,100 MHz 30,000 kHz 715 0007 MHe 3092 dBm “17.92 db
599.000 MHz 702.000 MHz 100.000 kHz 700,11339 MHz 5.72 dBm -23.28 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -32.07 dBm -19.07 dB
Y
I 1 P

Date: 6.MAY 2019 07:11:28

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : PKRISGMC800

Page Number 1 A199 of A299
Report Issued Date : Jul. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG942417B

LTE Band 12/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 22.50 dBm
SGL Count 100/100

Offset 4.50 dB Mode Auto Sweep

Ref Level 22,50 dém  Offset 4.50 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvoPwr (@1 avgPwr
hech ry | SPURIAHIECHBIEKABS _.

Line _§PURIOUS_|INE_ABS PABS (f\ Line _§PURIOUS_LINE_ABS Jt\ PASS
10 dBm ‘ 10 dBm { \
od I \ 0dBm ‘ L
-10 dém f k -10 dBm ! t
SPURIOUS_LINE_ABS_ {J \
-20 dem -20 dem l
-30 deém ) -?’q dem ]
40 dam (/y i i 4o il »f‘ T\\

Sl 17 -
-50 dBm "l‘l‘ll\’.\ll J L JEU dBm = i oft ’
/- o Wt Whindd N, -
N f v
-60 dBm -60 dem
B I A S

70 dBm -70 dem
Start 690.0 MHz 3003 pts Stop 704.0 MHz ||| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious EmissiuTs ‘ | | | Spurious Emissions

Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

650.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -29.61 d&m -16.61 dé 711.000 MHz 716.000 MHz 100.000 kHz 715.65285 MHz 20.71 dém -5.29 d&

698.900 MHz 599.000 MHz 30.000 kHz 508.98816 MHz -25.43 dBm -12.43 dB 716,000 MH= 716.100 MHz 30.000 kHz 716.00185 MHz -26.090 dBm -13.90 dB

£99.000 MHz 704.000 MHz 100.000 kHz 599.35215 MHz 20.50 dBm -9.50 d& 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -31.07 dBm -18.07 dB

T
] j >

Date: 6 MAY 2019 06:33:15

Date: 6 MAY 2018 06:38:50

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 8.MAY 2019 08:34:22

] um L
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek | SPURIRHECHBIEKABS . L
Line _$PURIOUS_} INE_ABS PABS Line SPURIOUS_LINE_ABS. PASES
10 dBm 10 dBm
T s e R, SRR
1 0 et J\M -
od \ dem T
10 dem J 410 dem ‘
SPURIOUS_LINE ABS_ J \ l\
-20 dBm F20 dBm T
-30 d&m ,EJ 30 dem L\
R —— L e
I e
-40 dBm — -40 dBm
R i b e s By -
dam -50 dBm \\\
-60 dam -60 dBm: P
e N
70 dBm 70 dem
Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£90.000 Mz | 698,900 MMz 100,000 kiz 98,8955 MHz ~25.83 dém -12.63 & L 000 Wi | 716 PtD Wi 100,000 ki S ERTRECIT 5 B _Zaml
598.900 MHz 699,000 MHz 30.000 kHz 698,98956 MHz -27.40 dBm -14.40 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00275 WHe 2912 dBm “16.12 db
599.000 MHz 704.000 MHz 100.000 kHz 70143007 MHz £.94 dém -23.06 dB& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 WMHz -27.59 dbm -14.59 db
Y
I 1 P

Date: 6.MAY 2019 06:37.43

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : PKRISGMC800

Page Number 1 A200 of A299
Report Issued Date : Jul. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG942417B

LTE Band 12 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 22.50 dbm  Offset 4.50 dB Mode Auto Sweep RefLevel 22.50 dem  Offset 4.50 dB Mode auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 avgPwr
heek £ | SPURIAHIECHBIEKABS _.
Line _$PURIOUS_| INE_ABS PASS ‘f\ Line _§PURIOUS_|LINE_ABS ﬂ PASS
10 dem: } \ 10 dBm [ ‘
od 0 dém j l‘
-10 dBm J \ ~10 dem
SPURIOUS_LINE_ABS_ l‘ / \
-20 dém J -20 dem l
-30 dam -39 dBm
/V \« i \ ] . T T
-40 dBm i l% it f 0jdem it ‘W S
50 dem 2 \h hlk/\ il \ 0 Lo f\ m J.rv‘ \‘
r bl s e Ny
-60 dBm — L -60 dBm A
———— ,A-f M -
~70 dém -70 dem
Start 690.0 MHz 3003 pts Stop 704.0 MHz ||| Start 711.0 MHz 3003 pts Stop 725.0 MHz
[Spurious E'"iSSi"TS | | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Power Abs ALimit Rangelow | Rangeup | RBW | Fraguenc |  Powerabs |  Alimit
590.000 MHz £98.900 MHz 100.000 kHz 698,89555 MHz -29.39 dém -16.39 dB 711.000 MHz Esﬁ%lﬂz 100.000 kHz H_?MS Mhz 16.00 dBm -uwl
£58.500 MHz £93.000 MHz 30.000 kHz £98,99505 MHz -25,35 dém -12.39 dB 718,000 MH= 716,100 Mz 30,000 kHz 716 00138 M 2755 dom ioode
£99.000 MHz 704,000 MHz 100,000 kHz £99,31718 MHz 19.41 dBm -10.59 d& 716,100 MHz 725000 Mz 100,000 ke 16 1044t Wi ~30.85 dbm =17 85 dB
T
) i )

Date: 6 MAY 2019 06:32:08

Date: 6 MAY 2019 06:39:57

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um L
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek + | SPURIRHECHBIEKABS . £
Line _$PURIOUS_} INE_ABS PABS Line SPURIOUS_LINE_ABS. PASS
10 dBm 10 dBm
FWW\MWW‘WM»A\ /—mw-ﬂwwmw»ummm "
od I, \ o/dem \
-10 dBm - T 10 dBm ‘\
SPURIOUS_LINE ABS_ 1 \ \
-20 dam { 20 dem "1
-30 dem *r 30 dBm
— T
-40 dBm — -40 dBm
.’“"‘ﬁf,
ST -50 dBm =
-60 dem -60 dBm
S
70 dBm 70 dem
Start 690.0 MHz 3003 pts Stop 704.0 MHz | ||[Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
590.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -28.93 dém -15.93 d& 711.000 MHZ 716.000 MAz 100.000 kHz 712.03646 MHz .70 dBm -24.30 db
598.900 MHz 699,000 MHz 30.000 kHz 698,99935 MHz -30.65 dBm -17.65 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 00514 MHe 35303 dom ~20.03 db
599.000 MHz 704.000 MHz 100.000 kHz 70248402 MHz 5.79 dém -24.21 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 WMHz -30.78 dBm -17.76 db
Y
) i )

Date: 8.MAY 2019 08:35:29

Date: 6.MAY 2019 06:26:36

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : PKRISGMC800

Page Number 1 A201 of A299
Report Issued Date : Jul. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG942417B

LTE Band 12 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pec m

Ref Level 22.50 dBm  Offset 4.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,50 dem
SGL Count 100/100

Offset 4.50 d& Mode Auto Sweep

Date: 6 MAY 2019 07:16:56

@1 AvgPwr (@1 avgPwr
hech | SPURIAHIECHBIEKABS _.

Line _§PURIOUS_| INE_ABS PASS ,"\ Line _$PURIOUS_LINE_ABS ﬁ PASS
10 dem ﬁ \I 10 dBm i
od j i 0 dam / ‘K
-10 dem f !‘ -10 dBm :
SPURIOUS_LINE_ABS_ f IH / H
-20 dam l T -20 dBm T
-30 dBm -3q dem l

D A M i 1\
-40 dBm k ! - o|dBm it
b ] i AR
-50 dBm / 4 k 1 |L S0 Tt UM"
-60 dBm ol - / % == wj\r"f -60 de! l ’M L \ -~
I Y A . il il it

-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz ||| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious EmissiuTs ‘ | | | Spurious Emissions

Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

690.000 MHz 698,900 MHz 100.000 kHz 608,89555 MHz -32.44 dBm -19.44 dé 711.000 MHz 716.000 MHz 100.000 kHz 71564286 MHz 18.32 dBm -11.68 dB

698,500 MHz 599,000 MHz 30.000 kHz 698.99855 MHz -28.08 dBm -15.08 dB 716.000 MHz 716.100 MHz 30.000 kHz 716,00005 MHz -28.13 dBm S15.13 dB

£99.000 MHz 704.000 MHz 100.000 kHz 599.32218 MHz 18.43 dBm -11.57 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -32.58 dBm -19.58 dB

\
] j >

Date: 6 MAY 2018 07:15:49

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um L
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek | SPURIRHECHBIEKABS . L
Line _$PURIOUS_} INE_ABS PABS Line SPURIOUS_LINE_ABS. PASES
10 dBm 10 dBm
o4 Wwwmm.fwﬂﬁ Dmm [ o A ettt P,
! T
|
-10 dBm [ \I j‘lo dBm 1
SPURIOUS_LINE ABS_ ! \ \
-20 dBm r T /20 dem l\
-30 dem 30 dBm
T -
B
-40 dBm -40 dBm
"—’-ﬂ
& /_JA
s -50 dBm
60 dem -60 dBm
70 dem 70 dem
Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£90.000 Mz | 698,900 MMz 100,000 kiz 598,58666 MHz ~32.34 dém -10.34 d& L 000 Wi | 716 PtD Wi 100,000 ki ST 75 B _25W|
598.900 MHz 699,000 MHz 30.000 kHz 698,99955 MHz -33.75 dBm -20.75 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 90008 MHe 3503 dBm 2203 db
599.000 MHz 704,000 MHz 100.000 kHz 700,69580 MHz 4.65 dBm -25.35 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -34.35 dBm -21.35 dB
Y
I 1 P

Date: 8.MAY 2019 07:18:03

Date: 6.MAY 2019 07:14:42

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : PKRISGMC800

Page Number 1 A202 of A299
Report Issued Date : Jul. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG942417B

LTE Band 12 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 22.50 dBm  Offset 4.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,50 dém  Offset 4.50 dg
SGL Count 100/100

Mode Auto Sweep

Date: 65 MAY 2019 06:49:34

@1 AvoPwr (@1 avgPwr
hech | SPURIAHIECHBIEKABS _.
Line _$PURIOUS_| INE_ABS PASS F\ Line _$PURIOUS_LINE_ABS PABS ’ |
10 dBm ‘ 10 dBm { I
od r ’ 0 dBm J ‘I
-10 dBm —|— -10 dBm T
SPURIOUS_LINE_ABS_ /J k ) \
20 dam ) L -20 dem /,‘ 1
-30 dBm & “\1‘ i -Ipdem [ |
\ [ -
-40 dBm 5 4 i £
i 3 ” ) J b /L ﬁ 7 |
50 d\Em 4 M‘\h & i‘ 1 V J -\\ [ i N \ i T "f’ \
/ W ;
/ i, \ \«.,\ "~ .1 / \\-,
E déﬁ‘“ a \../ﬂ/ Al RN s 60 demh ..’Jl Dt ik e e
— B ™S
70 dBm -70 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz | (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious EmissiuTs ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
650.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -35.78 dBm -22.78 dé 706.000 MHz 716.000 MHz 100.000 kHz 715.42557 MHz 19.62 dBm -10.38 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99995 MHz -36.46 dBm -23.46 dB 716,000 MH= 716.100 MHz 30.000 kHz 716.00225 MHz -37.79 dBm —24.70 dB
£99.000 MHz 709.000 MHz 100.000 kHz 599.61439 MHz 20.07 dém -9.93 d& 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -38.01 dBm -25.01 dB
T
] j >

Date: 6 MAY 2018 06:55:09

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 22.50 dBm  Offset 4.50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 22,50 dém  Offset 4.50 dB
SGL Count 100/100

Mode Auto Sweep

]" 1

Date: 8.MAY 2019 08:50:41

@1 AvgPwr (@1 avgPwr
hect | SPURIRHECHIEKABS_ :

Line _$PURIOUS_} INE_ABS PABS Line SPURIOUS_LINE_ABS. PASS
10 dBm 10 dBm
o T Y, Lol Y Sy r o bt e LS N

l
10 dem |
SPURIOUS_LINE ABS_ \ ]
-20 dem
’ “ )
-30 dem (] 30 dBm HH'
IR
| et .
-t S
,4?49“ et -40 dBm .\
50 dem -50 dBm :
-60 dem -60 dBm
]

70 dBm 70 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz | ||[Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit

590.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -28.95 dém -15.95 d& 706.000 MHZ 716.000 MAz 100.000 kHz 710.02098 MHz 3.50 dBm -26.41 dB

598.900 MHz 699,000 MHz 30.000 kHz 698,99456 MHz -31.55 dBm -18.55 dB 716.000 MHz 716,100 Mz 30,000 kHz 71501873 MHe 3347 dbm ~20.47 db

599.000 MHz 709.000 MHz 100.000 kHz 704.51948 MHz 3.45 dBm -26.55 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -30.72 dBm -17.72 dB

1 e

Date: 6.MAY 2019 06:54.02

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : PKRISGMC800

Page Number 1 A203 of A299
Report Issued Date : Jul. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG942417B

LTE Band 12 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100

Spectrum

SGL Count 100/100

Ref Level 22,50 dém  Offset 4.50 dg

Mode Auto Sweep

@1 AvgPwr

(@1 dvgPwr

e : | SPURIRIECHEK RS ;
Line _$PURIOUS_) INE_ABS PABS ‘ Line _$PURIOUS_LINE_ABS, PAES P
10 dBm: \ 10 dBm {
od \ 0 dém J 1|
-10 dBm ‘ 1 -10 dBm T
SPURIOUS_LINE_ABS_ / \ ; \
-20 derm: | ut -20 dem J 1
|
-30 dem | \ ‘l -3, dBm Jr
-40 dam !+ ul f \ _ab bem {\I ”/;r
T

-50 dBm /' l\f"\ﬁ ﬂ
i v A

Iy
Vdu

60 dﬂ@'m ol hf' :

Date: 6 MAY 2019 06:48:27

—or] - -
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts 09.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious EmissiuTs ‘ | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698,88666 MHz -37.03 d&m -24.63 d& 706.000 MHz 716.000 MHz 100.000 kHz 71538561 MHz 19.62 dBm -10.38 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.98866 MHz -36.81 dBm -23.81 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00544 MHz -37.64 dBm -24.64 dB
£99.000 MHz 709,000 MHz 100,000 kHz 699,59441 MHz 19.83 dBm -10.17 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -41.01 dBm -26.01 db
\
) i )

Date: 6 MAY 2018 06:56:16

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 22.50 dBm  Offset 4.50 dB
SGL Count 100/100

Mode Auto Sweep

Ref Level 22,50 dem
SGL Count 100/100

Offset 4.50 dB

Mode Auto Sweep

(@1 avgPwr

]" 1

Date: 8.MAY 2019 08:51:48

@1 AvgPwr
heek | SPURIRHECHBIEKABS . £
Line _$PURIOUS_} INE_ABS PABS Line SPURIOUS_LINE_ABS. PASS
10 dBm 10 dBm
od UTETIY SR, TN PO DN SECL T R
10 dem \I _1h dem
SPURIOUS_LINE ABS_ \ \
-20 dem K 30 dBm T
-30 dBm 430 dem \
) 4«—-——"""‘“1 vh'm““ﬁ
40 by -40 dBm
-50 dem -50 dBm ’\
~J
-60 dem -60 dBm
]
70 dBm 70 dem
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
[Spurious E'“issi‘"l'; | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
590.000 MHz £98.900 MHz 100.000 kHz 698.87777 MHz -32.21 dém -19.21 d8 706.000 MHZ 716.000 MAz 100.000 kHz 700.51148 MHz 2.77 dBm -27.23 db
598.900 MHz 699,000 MHz 30.000 kHz 69897108 MHz -35.84 dBm -22.84 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 0031E MHe 3753 dom ~24.93 db
599.000 MHz 709,000 MHz 100.000 kHz 703,28072 MHz -27.18 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -34.33 dBm -21.39 dB

i

Date: 6.MAY 2019 06:52.55

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : PKRISGMC800

Page Number 1 A204 of A299
Report Issued Date : Jul. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG942417B

LTE Band 12 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 8.MAY 2019 07:28:53

spectrum x| spectrum 7
Ref Level 22.50 dbm  Offset 4.50 dB Mode Auto Sweep RefLevel 22.50 dem  Offset 4.50 dB Mode auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
hech | SPURIAHIECHBIEKABS _.
Line _$PURIOUS INE_ABS PABS W Line _$PURIOUS_LINE_ABS, PASS IF
10 dém l 10 dBm i
od i l 0 dem } 1
-10 dBm JJ | -10 dBm ’
SPURIOUS_LINE_ABS_ / \‘ J,/ j
-20 dam T | -20 dBm / \
-30 dam j \\ n -3g,dBm 5 ﬁ
-40 dam T 5 ‘ _ap bem It o
A0 | | l Wil }
r y ¥, L s / ;
50 deém il L J\ ] ]\ 0 bem 1 WW M
o e I lE: i VAN s "
7 e —— Sy v T ; e ———
-70 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||['Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -40.31 dém -27.31 d& 706.000 MHz 716.000 MHz 100.000 kHz T1e405E8 Tz 16.43 dBm -uml
£58.500 MHz £93.000 MHz 30.000 kHz £98,98506 MHz -33.75 dém -26.75 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00115 MHz 4075 dBm 2775 de
599.000 MHz 709.000 MHz 100.000 kHz 699.57443 MHz 18.37 dBm ~11.63 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -43.33 dbm -30.33 db
) J ) e i ™
Date: 6 MAY 2019 07:27:46 Date: 6 MAY 2019 07:26:39
Lowest Band Edge / Full RB Highest Band Edge / Full RB
] um mv:
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
hee | SPURIRHECHBIEKABS .
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
od o l 0 g - - -
-10 d8m ! -1p dem
SPURIOUS_LINE ABS_ \ \
20 dBm ] 1fl 0 e |
!
-30 dam ___,‘_ﬂf W1l 20 sem "\
-40 dom—} == ¥ 40 dBm j"n-w._
-50 dem -50 dBm
60 dem -60 dBm E o
70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | Powerabs |  ALimit
£90.000 Mz | 698,900 MMz 100,000 kiz £98,89555 Mnz ~36.00 dém ~23.00 d& 706.000 Mz | 716,000 MMz 100,000 Kiz  ERPEEERT 21 B _27W|
£58.500 MHz £93.000 MHz 30.000 kHz £38,99545 MHz -39.28 dém -26.28 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00644 MHZ 4129 dBm 2320 de
599.000 MHz 709.000 MHz 100.000 kHz 704.18981 MHz 1.88 dBm -26.12 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -38.19 dBm -25.19 dB
.
I J1 £

Date: 6.MAY 2019 07:25:32

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : PKRISGMC800

Page Number 1 A205 of A299
Report Issued Date : Jul. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG942417B

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum x| spectrum
Ref Level 24.50 dbm  Offset 4.50 dB Mode Auto Sweep RefLevel 24.50 d2m  Offset 4.50 dB Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
20 dbipaildheck PaES 20 cbinilqheck PARS
Line _3PURIOUS_LINE_ABS ” PABS Line _$PURIOUS_LINE_ABS PAES n
10 dem H 10dBm H
od H 0 dem ”
-10 dem i I -10 dem B Jl l
-20 dBm: ) ‘\ -20 dem ’
SPURIOUS_LINE ABS_ ( \H ﬂ | SPURIDUS_LINE a5 ; \
-40 dem T H—t 40 dem -
_ NI W VAR
50 dBm ‘J, U‘L\_ ‘\ n -50 dem L f‘"
-60 derm 60 dém
d e —M"T\, PR L e T
-70 dBm ] -70 dem r
i
Start 763.0 MHz 7007 pts Stop 806.0 MHz | || Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | PowerAbs |  Atimit Rangelow | Rangeup | RBW | Freguency | _Powerabs |  ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.91000 MHz -74.74 dBm -39.74 d& 762.000 MHz 775.000 MHz 6.250 kHz T74,74226 MHz -76.64 dBm -41.64 dB
775.000 MHz 775,900 MHz 100.000 kHz 775,88876 MHz -57.02 dBm -44.02 db 775.000 MHz 775.900 MHz 100,000 kHz 775.36548 MHz —54.54 gBm WY
775,900 MHz 176,000 bz 20.000 kHz 775,99086 MH2 -59.60 dBm -46.60 dB 775.900 MHz 776,000 MHz 30.000 kHz 77598696 MHz -69.21 dBm -56.21 dB
776.000 MHz 788,000 MHz 100,000 kHz 777,34965 MHz 20.09 dBm -9.91 d8 776.000 MHz 788,000 MHz 100,000 kHz 78666334 MHz 20.01 dBm -9.90 de
788,000 MHz 788,100 MHz 30.000 kHz 78809055 MHz -65.67 dBm -52.67 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.01773 MHz -56.05 dBm -43.05 d&
788.100 MHz 793.000 MHz 100,000 kHz 791,14231 MHz -59.86 dBm -46.86 dB 788 100 MH= 783.000 MHz 100.000 kHz 70098077 MHz 5263 dBm 3063 de
793.000 MHz 806,000 MHz 6.250 kHz 794,61588 MHz -73.04 dBm -38.04 dB 793.000 MHz 806,000 MHz & 250 ks 756.95351 MHz 6650 cbm ~33.50 db,
Y
i . ) TN &

Date: 6 MAY 2019 04:52:54

Date: 6 MAY 2019 05:04:17

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 8.MAY 2019 04:51:17

ﬁ I m
Spectrum ] um
Ref Level 24.50 dBm  Offset 4.50 dB Mode Auto Sweep RefLevel 24.50 dém  Offset 4.50 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
on dbipuLgheck PARS 20 chifoit Gheck PARS
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10dBm
) e e
0 0 dem ‘ ‘
-10 dBm } ‘l -10 dem o ’ i
-20 dam J -20 dem J \'\
SPURIDUS_LINE_ABS_ i SPURIBUS_LINE 58S I m-._\
-40 darm ‘ A\ I -40 dem =
-50 dBm ( 50 dBm
[,
-60 darm -60 dem
P, S, —
70 dem s -70 dem | g
Start 763.0 MHz 7007 pts Stop 806.0 MHz || Start 763.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
Rangelow | RangeUp | RBW | Fraquency | __Powerabs |  ALimit Range Low Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774,97003 MHz -63.75 dém -28.75 db 763.000 MHZ 775.000 MHz 6,250 Kz 77470021 MHz ~74.95 dom 20,08 0B
775.000 MHz 775,900 MHz 100.000 kHz 775,88066 MHz -37.98 dém -24.98 d& 775.000 MHz 775.900 MHz 100,000 kHz 77588516 MHz 57,34 dBm 4434 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99376 MHz -41.05 dBm -28.05 dB 775.000 MHz 776.000 MHz 30,000 kHz 775 09406 MHz ~59.68 dam 46.68 B
776.000 MHz 788,000 MHz 100,000 kHz 781,68831 MHz 5.67 dém -24.33 d8 776.000 MHz 785.000 MHz 100,000 kHz 284 73327 MHe £ 73 dBm o427 dB
788,000 MHz 788,100 MHz 30.000 kHz 78804171 MHz -48.77 dém -30.77 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.05250 MHz -33.41 dBm -20.41 d&
788.100 MHz 793.000 MHz 100.000 kHz 789.49755 MHz -38.21 dBm -25.21 dB 788 100 MH= 783.000 MHz 100.000 kHz 788 26390 MHZ 20 35 dBm 1635 de
753.000 MHz 205.000 MHz 5.250 kHz 793.00549 MHz -55.59 dBm -20.59 dB 793.000 MHz 806.000 MHz £.250 kHz 793.44805 MHz -43.67 dBm -14.67 dB
|
I J1 "

Date: 6.MAY 2019 05:02.40

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : PKRISGMC800

Page Number 1 A206 of A299
Report Issued Date : Jul. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG942417B

LTE Band 13 /5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 24.50 dBm
SGL Count 100/100

Offset 4.50 dB Mode Auto Sweep

Spectrum

Ref Level 24,50 dBm
SGL Count 100/100

Offset 4.50 d& Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr

20 dbifail§heck pAKS 20 gbfilqheck — T
Line _$PURIOUS_J INE_ABS J‘] PABS Line _SPURIOUS_LINE_ABS PABS h

10dBm i 10¢Bm H

od H 0 dBm ‘

.10 dBm iH -10 dBm —1 J ll

-20 dBm: } !l -20 dem JI l

SPURIOUS_LINE ABS._ / 1 ﬁ | SPURTOUS LINE aBS_ ﬂ t \

-40 dBm / \\ H J‘ -40 dBm ‘L [f \

-50 dam ( v | -50 dem } \.J ©

-60 dBm L_, "‘A‘J‘T‘ -60 dBm. A }Vvﬂ

-70 dBm [ -70 dBm r'

A A
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit

7632.000 MHz 775.000 MHz 6.250 kHz 77491009 MHz -75.12 dBm -40.12 d& 763.000 MHz 775.000 MHz 6.250 kHz 77113387 MHz -76.52 dBm -41.52 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88337 MHz -58.37 dBm -45.37 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,86350 MHz -64.86 dbm -51.96 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99835 MHz -61.49 dBm -48.49 dB 775.200 MHz 776.000 MHz 30.000 kHz 775.96868 MHz -69.65 dBm -56.65 db
776.000 MHz 788,000 MHz 100.000 kHz 777,31269 MHz 19.11 dém -10.89 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz 19.19 dBm -10.81 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.09735 MHz -66.50 d&m -53.50 d& 786.000 MHz 788.100 MHz 30.000 kHz 788.01563 MHz -58.63 dBm -45.63 dB
788.100 MHz 793.000 MHz 100.000 kHz 791,20554 MHz -55.80 dBm -46.80 dB 788,100 MHz 793.000 MHz 100.000 kHz 780,99056 MHz -52.65 dBm -20.65 dB
793.000 MHz 806,000 MHz 6.250 kHz 794.54286 MHz -72.90 dém -37.90 di 793.000 MHz 806.000 MHz 6.250 kHz 797.00649 MHz -69.25 dBm -34.25 dB

]’r 1

Date: 5 MAY 2019 04:54:31

i

Date: 6 MAY 2019 05:05:54

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m
Spectrum B um
Ref Level 24.50 dBm  Offset .50 dB Mode Auto Sweep Ref Level 24.50 dém  Offset 4.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
20 abiiL gheck paARS 20 dbiil qheck paks
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
e jo—
od 0 dem “'I‘
-10 dBm } ‘\ -10 dBm — I
20 dam i 20 dem { !
. J . s J L
SPURIOUS_LINE_ABS_ / \\‘L SPURIOUS_LINE_ABS_ I
-40 dam I =40 dBm
50 dBm r -50 dBm
60 dem JJ 60 dBm \“"m
-70 dBm 7 -70 dem: I "“'N.\
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||| start 763.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Range Low Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.99401 MHz -64.26 dBm -29.26 dB 763.000 MHz 775.000 MRz 5.250 kHz 774.87413 Mhz ~75.54 dbm ~20.54 db
775.000 MHz 775.900 MHz 100.000 kHz 775.89685 MHz -39.38 dém -26.38 db 775.000 MHz 775.900 MHz 100,000 kHz 775,89505 MHz -57.44 dBm -44.44 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99555 MHz -42.05 dBm -29.05 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.95995 MHz 59.46 dBm 2546 db
776.000 MHz 788,000 MHz 100.000 kHz 781.66434 MHz 4,567 dBm -25.33 dB 776.000 MHz 788.000 MHz 100.000 kHz 78383417 MHz 4.60 dBm -25.40 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.08307 MHz -43.04 dBm -30.64 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.08147 MHz -33.50 dBm -20.59 dB
788.100 MHz | 793,000 MHz 100,000 kHz 768,48427 MHz -39.14 dbm -26.14 dB 788,100 MHz 793,000 MHz 100,000 kHz 788,12602 MHz -29.77 dBm -16.77 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.00549 MHz -58.02 dém =23.03 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.44805 MHz -50.66 dbm -15.66 dB

]’r 1

Date: 8.MAY 2019 04:49:39

i

Date: 6.MAY 2019 05:01.02

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : PKRISGMC800

Page Number : A207 of A299
Report Issued Date : Jul. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG942417B

LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 24.50 dBm  Offset 4.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 24,50 dBm
SGL Count 100/100

Offset 4.50 d& Mode Auto Sweep

@1 AvoPwr (@1 AvgPwr

20 dhipit§heck PAKS 20 gbfilqheck —
Line _$PURIOUS_LINE_ABS ’1 PAES Line _§PURIOUS_LINE_ABS PABS h

10 dBm i‘ 10 dBm H

od '\ 0.dem “

-10 d8m J‘ 1| -10 dem — i i

-20 dBm J 1 -20 dem l |\

SPURIOUS_LINE ABS._ [ \ ﬂ | SPURTOUS LINE aBS_ ﬂ T \

40 dam ] \ ﬂ H -40 dBm H j '

-50 dBm -50 dBm \

. [ MU o NV A4

r ™ NT\ RN | [~

70 dBm T N -70 dBm |r_ ol 1 4

Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
7632.000 MHz 775.000 MHz 6.250 kHz 77485015 MHz -75.43 dBm -40.43 dB 7632.000 MHz 775.000 MHz 6.250 kHz 760,47952 MHz -76.55 dBm -41.55 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89326 MHz -61.98 dém -49.98 dB 75.000 MHz 775.900 MHz 100.000 kHz 775.55600 MHz -64.59 dBm -51.59 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99795 MHz -65.85 dBm -52.85 dB 275.900 MHz 776.000 MHz 30.000 kHz 77593871 MHz -69.29 dBm -56.29 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.36064 MHz 18.17 dém -11.83 dB 276.000 MHz 783,000 MHz 100.000 kHz 786.63936 MHz 18.24 dBm “11.76 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.09386 MHz -66.61 d&m -53.61 d& 786.000 MHz 788.100 MHz 30.000 kHz 788.02722 MHz -62.10 dBm -49.10 dB
788.100 MHz 793.000 MHz 100.000 kHz 791.11294 MHz -58.95 dBm -45.95 dB 785,100 MH= 753,000 MHz 100.000 kHz 790.98077 MHz 54.29 dBm ~41.30 dB
793.000 MHz 806.000 MHz 6.250 kHz 79456494 MHz -71.81 dém -36.81 d8 793.000 MHz 806.000 MHz 6.250 kHz 796.91558 MHz -68.09 dbm -33.09 dB

]’r 1

Date: 6 MAY 2019 05:30:32

i

Date: 6 MAY 2019 05:35:23

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ I o
L ctrum S um
Ref Level 24.50 dBm  Offset 4.50 dB Mode Auto Sweep RefLevel 24.50 dém  Offset 4.50 dB Mode Auto Swasp
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avgPwr
20 ahifuiL gheck PARS 20 dbifit Gheck pARS
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
i, -
od 0dem “’—‘11
-10 dBm } ‘\ -10 dBm o
-20 dBm -20 dem {
[ ]\. Jr \\
i anen ! Ao dnan
SPURIDUS_LINE ABS / ~— SPURIGUS_LINE_ABS_ T
40 dBm r 40 dBm M‘\M_
-50 dBm ( -50 dem :
o J —_— =oeen M"«\
-70 dBm 7 Hag -70 dBm I m\“
Start 763.0 MHz 7007 pts Stop 806.0 MHz | [ Start 763.0 MHz 7007 pts Stop B06.0 MHz
P Ei Spurious Emissions
Rangelow | RangeUp | RBW | Fraquency | __Powerabs |  ALimit Range Low Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 Mz 775,000 MHz 6.250 kHz 772,99401 MHz -68.26 dem -31.26 db 763,000 MHz 775.000 MHz 6.250 kHz 77476623 MHz 76,10 dbrm 41,10 0B
775.000 MHz 775,900 MHz 100,000 kHz 77588966 MHz -40.34 dBm -27.34 db 75.000 MHz 775.900 MHz 100.000 kHz 77589505 MHz 58,30 dBm 45,30 dB
775,900 MHz 776.000 Mz 30.000 kHz 17599046 MHz =43,83 dbm -30.83 d 775.900 MHz 776.000 MHz 30.000 kHz 775.99535 MHz -60.85 dBm -47.85 db
776.000 MHz 788.000 MHz 100.000 kHz 780,99301 MHz 3.73 dBm -26.27 db 776.000 MHz 788.000 MHz 100.000 kHz 784.22977 MHz 3.80 dBm -26.20 db
788.000 MHz 788,100 MHz 30.000 kHz 788,03452 MHz -44.22 dem -31.22 d& 788.000 MHz 788,100 MHz 30.000 kHz 788,03052 MHz -35.08 dBm -22.08 d&
788.100 MHz 793.000 MHz 100,000 kHz 788,45490 MHz -39.57 dBm -26.57 dB 788,100 MH= 783.000 MHz 100,000 kHz 788 10245 MHz 3111 dBm 161108
793.000 MHz 806.000 MHz 6.250 kHz 793.01948 MHz -60.75 dém -25.75 d& 793.000 MHz B806.000 MHz 5.250 kHz 793.25325 MHz -51.45 dbm -16.46 db

]’r 1

Date: 8.MAY 2019 05:32:00

i

Date: 6.MAY 2019 05:33.46

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : PKRISGMC800

Page Number 1 A208 of A299
Report Issued Date : Jul. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



s=amranas. FCC RF Test Report Report No. : FG942417B

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

oo
Spectrum | n v

Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
10 nIBlrli-! ‘DII\IIQI()HH INE_ABS r PABS 10 GIB;DP SPURIOUS_LINE_ABS PASS M
m 4 “
0 dem J‘ 0 dem H
-10 dBm M -10 dem —
20 derm ! 20 dBm [
HHHHHH . e [
SPURIGUS_LINE_ABS_ f | n | SPURIOUS_LINE_ABS_ } \
-40 dBm -40 dBm f t
S0 derm ‘F y l i h S0 dem "” | " f \
: ' MRS i ) h [ \ / hoAST \
50 dem / AV N I\ - | \J V A
' = ety ! T 1 v
70 dBm 70 dBm ™ N
st i | (AW
Btart 763.0 MHz 7007 pts Stop B06.0 MHz ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774.68232 MHz -74.90 dBm -39.00 d& 763.000 MHz 775.000 MHz 6.250 kHz 770.76224 MHz -76.67 dbm -41.67 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89775 MHz -59.82 dém -46.92 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.78177 MHz -64.77 dBm -51.77 dB
775.900 Mz 176,000 bz 30.000 kHz 775,99905 MH2 -62.28 dBm -49.28 d8 775.900 MHz 776,000 MHz 30.000 kHz 775,99805 MHz -69.43 dBm -56.43 dB
776.000 MHz 788.000 MHz 100.000 kHz 77761239 MHz 20.19 dém -9.61 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.39950 MHz 19.09 dBm -10.02 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,05170 MHz -61.01 dém -48.01 dB 788.000 MHz 788,100 MHz 30.000 kHz 788,00295 MHz -56.75 dBm -43.75 dB
788.100 MHz 793.000 MHz 100,000 kHz 730,80455 MHz -51.18 dém -38.18 dB 788 100 MH= 783.000 MHz 100.000 kHz 788 18077 MHz 5350 dBm 40 5o de
793.000 MHz 808,000 MHz 6,250 kHz 704,95455 MHz -72.90 dem -37.90 dB 293,000 MHz 806,000 MHz & 250 ks 755.21425 MHz 66,30 cbm 313048
- —
)i QI e [ )i ) o

Date: 6.MAY 2019 05:13:22 Date: 6 MAY 2019 05:19:51

Band Edge / Full RB

Spectrum I :%-:'

Ref Level 22.50 dem  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Himit-girecic PARS
Line PURIOUS_LINE_ABS PABS
10 dBm
0 dBm [ l
-10 dBm —] , {
-20 dBm

Am an
| SPURIOUS_LINE_ABS_ e PP
/ “ |

-40 dBm
"M..
-50 dem
m LM\:M
-60 dBm

—

70 dem -,.---"”'n \‘«

Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.99401 MHz -66.89 dBm -31.89 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.80775 MHz -41.70 dBm -28.70 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.00316 MHz -44.23 dBm -31.23 dB
776.000 MHz 788.000 MHz 100.000 kHz 783.42657 MHz 3.05 dBm -26.95 dB
786.000 MHz 788.100 MHz 30.000 kHz 7886.05699 MHz -34.26 dBm -21.26 dB
788,100 MHz 793,000 MHz 100,000 kHz 788.21014 MHz -28,83 dBm -16.83 dB
793,000 MHz 806,000 MHz 6.250 kHz 793,25325 MHz -45.00 dBm -10.00 dB
T: ) | | ) e

Date S MAY 2049 081420

Sporton International (Kunshan) Inc. Page Number 1 A209 of A299
TEL : +86-512-57900158 Report Issued Date : Jul. 10, 2019
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : PKRISGMC800 Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG942417B

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 22.50 dBm  Offset 4.50 dB

SGL Count 100/100

Mode Auto Sweep

Sp

SGL Count 100/100

Ref Level 22 50 deém Offset 4.50 dg

Mode Auto Sweep

@1 AvaPwr (@1 avgPwr
Line ‘DII\IIQI()HH INE_ABS f PABS Line SPURIOUS, INE_ABS PASS ﬁ

10 dBim 10 dBm I
0 dem fJ‘ 0 dBm f
I

-10 dem 1 ‘\l -10 dBm - At
20 dem ! ]| 20 dem {1

SPURIOUS_LINE_ABS_

| SPURIOUS_LINE_ABS_

-40 dBm f!l v I Il -40 dBm ri " t
J \ | | VAN
50 dém 50 dem
7 7 I 7 A A " Al
-60 dem / M j\"’ AW i 50 dBm: [ ~Iff\ jLﬂ‘h A
- \.JT\_ - A T )
70 dem 70 dém A
", e | (AW,
Start 763.0 MHz 7007 pts Stop 806.0 MHz || Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774.07003 MHz -75.14 dém -40.14 dé 763.000 MHz 775.000 MHz 6.250 kHz 768.72428 MHz -76.68 dbm -41.68 db
775.000 MHz 775,900 MHz 100.000 kHz 775.89146 MHz -60.05 dém -47.05 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.61364 MHz -64.89 dBm -51.99 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99366 MHz -63.19 dBm -50.19 d& 775.500 MHz 776.000 MHz 30.000 kHz 775.96648 MHz -69.36 dBm -56.36 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.57642 MHz 19.14 dém -10.86 dB 276.000 MHz 788.000 MHz 100,000 kHz 786.38761 MHz 19.06 dBm 210,94 dB
788.000 MHz 768,100 MHz 30.000 kHz 788.00105 MHz -61.66 dém -48.66 d& 786.000 MHz 788.100 MHz 30.000 kHz 788.02822 MHz -57.51 dBm -44.51 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.82413 MHz -52.56 ddm -39.56 d8 788.100 MHz 793,000 MHz 100.000 kHz 788,13182 MHz -54.93 dBm -41.93 dB
793.000 MHz 506,000 MHz 6.250 kHz 794.87562 MHz -72.68 dém -37.68 dB 293.000 MHz 806.000 MHz 6.250 kHz 705.04006 MHz ~66.28 dBm 3128 dB
- —
i GIINRNRND W [ e ) '
Date: 6.MAY.2019 05:11:45 Date: 6 MAY 2018 051813
Band Edge / Full RB
Spectrum I :%-:'
Ref Level 22.50 dem  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Hhimrit-Girecikc PARS
Line PURIOUS_LINE_ABS PABS
10 dBm
0 dBm ( 1
-10 dBm — l ‘
-20 dBm } \
| SPURIOUS_LIME_ABS_ / TM
-40 dBm 1
50 dBm / MM
-60 dBm M‘*\M
-70 dem -J o
" ‘.Mw-ﬂ""'f.
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.87413 MHz -68.40 dBm -33.40 dB
775,000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -43.53 dBm -30.53 de
775,900 MHz 776.000 MHz 30.000 kHz 775.99665 MHz -46.27 dBm -33.27 dB
776.000 MHz 788.000 MHz 100.000 kHz 783.48651 MHz 2.10 dBm -27.90 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.07388 MHz -35.19 dBm -22,19 db
788,100 MHz 793,000 MHz 100.000 kHz 788.32273 MHz -30.96 dBm -17.96 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.27922 MHz -46.93 dBm -11,93 dB
T
{ ) [ | | )

Date S MAY 20419 08 1838

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : PKRISGMC800

Page Number

1 A210 of A299

Report Issued Date : Jul. 10, 2019
Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG942417B

LTE Band 13/ 10MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
Spectrum | n i
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22,50 dém  Offset 4.50 dB Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
10 dIBrI’;‘IH ‘DI.\I.QI()HH INE_ABS Jf PABS 10 C!IB;"‘.‘F. SPURIOUS_LINE_ABS. PASS P
0 dem ‘\ 0 dBm Jll
-10 d8m — ff ’ -10 dBm — ml
-20 dem — 20 dem f ‘i\
nnnnnn | nn an
SPURIDUS_LINE_ABS_ } 1 | SPURIOUS_LINE_ABS_ J |\
-40 dBm ] “\ | !| -40 dBm A 7
| I AR
r \ 50 de
50 dem / \ i - m / f\ 1 X
-60 dem A ) I, o0 dBm | \ .
' | e ‘-Jf__/ ! - L ]
70 dém =70 dem f—t
. | AN
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ([ Start 768.0 MHz 7007 pts Stop 806.0 MHZ
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 77212388 MHz -75.75 dBém -40.75 d& 763.000 MHz 775.000 MHz 6.250 kHz 767.27373 MHz -76.53 dBm -41.53 d&
775.000 MHz 775,900 MHz 100.000 kHz 775.89326 MHz -60.82 dBm -47.82 dB 775.000 MHz 775.900 MHz 100.000 kHz 775,87438 MHz -64.83 dBm -51.88 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99176 MHz -63.77 dBm -50.77 d& 775.500 MHz 776.000 MHz 30.000 kHz 775.96648 MHz -69.65 dBm -56.65 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.55245 MHz 18.15 dém -11.85 d8 276.000 MHz 788.000 MHz 100,000 kHz 786.38761 MHz 18.05 dBm 11,95 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.03721 MHz -65.76 dém -52.76 d& 286.000 MHz 788.100 MHz 30,000 kHz 788.00924 MHz 259.87 dBm 26,87 db
788.100 MHz 793.000 MHz 100.000 kHz 790.83352 MHz -53.35 dBm -40.35 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.12692 MHz -57.04 dBm -44.04 dB
793.000 MHz 506,000 MHz 6.250 kHz 794.74575 MHz -71.29 dém -36.29 dB 293.000 MHz 806.000 MHz 6.250 kHz 705.07900 MHz -68.31 dBm 33.31 B
- —
i GIINRNRND W [ e ) '
Date: 6.MAY.2018 05:40:01 Date: 6 MAY 2018 054138
Band Edge / Full RB
Spectrum I :%-:'
Ref Level 22.50 dem  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Hhimrit-Girecikc PARS
Line PURIOUS_LINE_ABS PABS
10 dBm
0 dBm ‘,— T
-10 dBm — , ﬂ
-20 dBm J \\
| SPURIOUS_LINE_ABS_ / \T
-40 dBm m“ﬁl
50 dBm mm
-60 dBm | M\
70 dBm - =
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.95804 MHz -60.89 dBm -34.89 dB
775,000 MHz 775.900 MHz 100.000 kHz 775.88696 MHz -47.48 dBm -34.48 dB
775,900 MHz 776.000 MHz 30.000 kHz 775.93991 MHz -48.75 dBm -36.75 dB
776.000 MHz 788.000 MHz 100.000 kHz 783.48651 MHz 1.16 dBm -28.84 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.09615 MHz -37.20 dBm -24.20 dB
788,100 MHz 793,000 MHz 100.000 kHz 788.15140 MHz -33.28 dBm -20,28 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.66883 MHz -47.62 dBm -12,62 dB
T
{ ) [ | | )

Date S MAY 2049 084318

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : PKRISGMC800

Page Number

1 A211 of A299

Report Issued Date : Jul. 10, 2019

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG942417B

LTE Band 66 / 1.4AMHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

pec

=

Ref Level 23.20 dBm  Offset 5.20 dB Mode Auto Sweep
SGL Count 100/100

Spectrum

Ref Level 2350 dém  Offset 5.20 dg
SGL Count 100/100

Mode Auto Sweep

Date: 6 MAY 2019 23:20:57

Date: 6 MAY 2019 23:38'41

@1 AvaPwr (@1 avgPwr
20 dbiiLdheck B | SPURIMECHHELABS AT
Line _$PURIOUS INE_ABS PABS P Line _SPURIDUS_LINE_ABS PAES
10 dem H \ 10 dBm ‘ \
0 dém ’ \ 0 dem }f \
-10 dBm - -10 dBm
SPURIOUS_LINE_ABS_ \ /
20 derm 20 dBm
-30 dem - -30 di
M A .
-40 dBm — ! 40 dBim « e
™ i L A B |
50 dam—{— ey gt T r\ L“‘k../ 0 dbm haS (i Y o
W o, )

40 dem 60 dBm
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz |||['Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1.700 GHz 1.700 GHz 1.000 MHz 1.70900 GHz -31.80 dém -18.80 d& 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77975 GHz 19.13 dBm -10.87 d&

1.709 GHz 1.710 GHz 20.000 kiz 1.71000 GHz -32.77 dém -19.77 8 1.780 GHz 1.781 GHz 20,000 kHz 178000 GHz -31.22 dBm -18.22 dB

1,710 GHz 1.712 GHz 100,000 kHz 1.71026 GHz 20.09 dem -9.01 d& 1.781 CHz 1700 GH2 1.00D MHz 170100 GHz 32.50 cBm io-En B

)i J ) e i ™

Lowest Band Edge / Full RB

Highest Band Edge /Full RB

Date: 8.MAY 2019 23:30:12

Date: 6.MAY 2019 23:32.01

] um c%:
Ref Level 23.20 dBm  Offset 5.20 db Mode Auto Sweep RefLevel 23.50 d&m  Offset 5.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbiplL ek ) | SPURIRHECHBEKAES Daks
Line _$PURIOUS INE_ABS PABS Line SPURIOUS _LINE_ABS. PASES
10 dém - Mﬂ\ 10 dBr{ \
0 dBm } 0 dem t
I ] N
-10 dém | -10 dfm {
SPURIOUS_LINE_ABS_ { \ [
20 dBm i 20 dbm
/ | [ p
iy
-30 dem prr™] \ 30 gbm 08
T \\wm ]
i . >
ol Prn, o
-40 dBm: . e f.,.\-”/' -40 dBm U ey e
m"ﬁ-’f‘ Bt P 50 dB, ik b b
) " Ja—
50 dBm 60 dBm
70 dem 70 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs Rangelow | Range Up RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170888 GHz -25.47 dem 2.47 d& 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77025 GHz 11.46 dBm -18.54 dB
1,709 GHz 1.710 GHz 20.000 kHz 1,71000 GHz -37.69 dem -24.69 dB 1780 GH= 1781 anz 20,000 kiz 178008 GHz 3540 dBm 52,40 dB
1,710 GHz 1.712 GHz 100,000 kHz 171102 GHz 12.50 dBm -17.50 dB 1.781 CHz 1700 GH2 1.00D MHz 78105 CHe 29.90 dBm 520 dn
.
I 1 i

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : PKRISGMC800

Page Number 1 A212 of A299
Report Issued Date : Jul. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG942417B

LTE Band 66 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.20 dBm  Offset 5.20 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2350 dém  Offset 5.20 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr (@1 avgPwr
20 dbiiLdheck B | SPURIMECHBEKABS AT
Line _$PURIOUS INE_ABS PABS r\ Line '””ﬁ&] IS_LINE_ABS PAES
10 dem (" \ 10 dBm | \
0 dém / - 0 dem [f \
-10 dBm L -10 dBm |
SPURIOUS_LINE_ABS_ h J
20 derm ; 20 dBm
30 dBm L‘ a -30 di
) V \ (\\"“ i
-40 dBm - 40 defn
o N o o
| i A f{ \w"‘“\ oo s pthom
0 o[ e f J‘fk A1 |45 com \\, i 2 VIV et
)

40 dem 60 dBm
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz |||['Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 170891 GHz -32.89 dém -19.89 d8 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77977 GHz 19.01 dBm -10.99 d&

1.709 GHz 1.710 GHz 20.000 kiz 1.71000 GHz -32.56 dBm -19.56 d& 1.780 GHz 1.781 GHz 20,000 kHz 178001 GHz -27.61 dBm -14.61 dB

1,710 GHz 1.712 GHz 100,000 kHz 1,71020 GHz 19.43 dBm -10.57 d& 1.781 CHz 1700 GH2 1.00D MHz 170104 GHz 32.15 dBm Ci6. 15 B

)i J ) wa i ™

Date: 6 MAY 2019 23:23:28

Date: 6 MAY 2018 23:39.49

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um c%:
Ref Level 23.20 dBm  Offset 5.20 db Mode Auto Sweep RefLevel 23.50 d&m  Offset 5.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 abHifheck o | SPURIRIECHBEKABS baks
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm / L T 10 dBm, s
\ r \
0 dam | '\ 0 dem ‘\
-10 dBm J i -10 dgm t
SPURIOUS_LINE_ABS_ | | \
20 dem - 20 dpm
30 dem — andBm
L™ J ting LM.‘\ W‘“MW
-40 dBm MLM‘““ -40 dem gt ‘iw\W
] et '“w“w"‘d\'o S
S8 b, gyt 50 d&Bm ANy g rrsor s e —
——
50 dBm 60 dem
70 dem 70 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs Rangelow | Range Up RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70878 GHz -25.83 dem 2.83 d& 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77962 GHz 10.72 dBm -10.28 d&
1.709 GHz 1.710 GHz 20.000 kiz 1.70998 GHz -37.53 dém -24.53 8 1.780 GHz 1.781 GHz 20,000 kHz 178000 GHz -34.03 dBm -21.03 dB
1,710 GHz 1.712 GHz 100,000 kHz 1,71040 GHz 11.52 dBm -18.48 dB 1.781 CHz 1700 GH2 1.00D MHz 178110 GHz Z29.43 dBm 5 43dn
.
I 1 i

Date: 8.MAY 2019 23.28:48

Date: 6.MAY 2019 23:33.24

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : PKRISGMC800

Page Number 1 A213 of A299
Report Issued Date : Jul. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG942417B

LTE Band 66 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o
spectrum x| spectrum 7
Ref Level 23.20 dBm  Offset 5.20 dB Mode Auto Sweep Ref Level 23.50 dém  Offset 5.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 avgPwr
20 dbHpitdheck o | SPURIGHECHYEKABS BARE
Line _$PURIOUS_| INE_ABS PABS ['\ Line 'I—'Ilﬁ] I1S_LINE_ABS PASS
10 dem [ I 10dBm \
0 dém f \ 0 dem Ji |
|
-10 dBm -10 dBm f
SPURIOUS_LINE_ABS_ | \ |
-20 dém H‘ 20 dBm t
30 dem / \ -30 dBm lﬂ
-40 dBm g - N -40 dBfn "’} \ M‘"..;H r—
o R gy f \.ﬂ'\ e
50 dBm— iy ey it ] jf"— o n "'n..\’ T T e
-60 dem -60 dem
-70 dBm =70 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||| start 1.778 GHz 3003 pts Stop 1.79 GHz
[Spurious EmiSSi"'I's | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170900 GHz -34.39 dém -21.39 d& 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77976 GHz 17.00 dBm -12.10 d&
1.708 GHa 1.710 GHe 20.000 kiz 1.71000 GHz ~32.76 dom -18.76 d8 1.780 GHz 1.781 GHz 20,000 kHz 1.78000 GHz -29.97 dBm -16.97 d@
1,710 GHz 1.712 GHz 100,000 kHz 1.71026 GHz 18.39 dBm -11.61 dB 1.781 CHz 1700 GH2 1,000 Mz 70103 chs ~35. 70 dbm 3570 dB
i ] L il ]

Date: 6 MAY 2019 23:25:20

Date: 6 MAY 2018 23:41:09

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um c%:
Ref Level 23.20 dBm  Offset 5.20 db Mode Auto Sweep RefLevel 23.50 d&m  Offset 5.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbiplL ek ) | SPURIRHECHBEKAES T
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem Fo 10dem
1) 1A
0 dBm [ \ 0 UBI’H‘l \
-10 dam !
SPURIOUS_LINE_ABS_ | |
-20 dBm i |
”
30 d&m prl” ‘ ] hw“‘m
T D =
- # v, i,
40 dBm Ty e -40 dBm o "u“"‘M\W
. " I
;ﬂd{rﬁ”m o o -50 dBm Mool g e -
P
-60 dBm -60 dem
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[['Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Frequency | pPowerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170899 GHz -24.64 dBm 1.64 dé 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77931 GHz 9.05 dem -20.05 d&
1.708 GHe 1.710 GHz 20.000 kHz 1.70898 GHz -36.04 dém -23.04 d8 1.780 GHz 1.781 GHz 20.000 kHz 1.78008 GHz -35.53 dBm -22.53 de
1,710 GHz 1.712 GHz 100,000 kHz 1,71029 GHz 10.44 dBm -19.56 dB 1.781 CHz 1700 GH2 1,000 Mz 70104 chs ~23.17 cbm S TRERT
.
i i )

Date: 8.MAY 2019 23:27.04

Date: 6.MAY 2019 23:35.02

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : PKRISGMC800

Page Number 1 A214 of A299
Report Issued Date : Jul. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG942417B

LTE Band 66 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.20 dBm  Offset 5.20 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2350 dBm
SGL Count 100/100

Offset 5.20 d& Mode Auto Sweep

Date: 7 MAY 2019 00:11:02

@1 AvaPwr (@1 avgPwr
20 dbHpitdheck o " | SPURIGHECHNEKABS BARE
Line _$PURIOUS INE_ABS PABS ! \ Line _$PURIOUS_)INE_ABS, PASS
10 dBm } 10 dBm !
0 dém l 1 0 dem H \
-10 dBm -10 dBm {
SPURIOUS_LINE_ABS_ I l J
20 derm 20 dBm
Th /
-30 deém /ﬂj ’f ‘v‘w\ ’ \ "‘\ -;i dBm "\ 4
T, | "rf \ TWr.
40 dBm MMJ/N" ! % / | /L dBm—1] \‘irm Wl """’Nw
e, bty ek o | ALy Iy
s s I/J '“W‘\LAJ haprrit! —H\ S0 e "W
50 dem i it 50 'Wanf " ]
40 dem 60 dem
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||| start 1.777 GHz 3003 pts Stop 1.79 GHz
[Spurious EmiSSi"'I's | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 170896 GHz -30.38 dBm -17.38 d8 1.777 GHz 1.780 GHz 100.000 kHz 1.77975 GHz 19.15 dBm -10.81 dB
L1709 G2 1.710 GHe 30.000 kiz 1.71000 GHz ~21.35 dam -8.39 d8 1.780 GHz 1.781 GHz 30,000 kiz 1.78000 GHz -21.11 dBm -8.11 d8
1,710 GHz 1.713 GHz 100,000 kHz 171029 GHz 20.09 dem -9.01 d& 1.781 CHz 760 one 1,000 Mz 70100 chs ~32.52 dbm ~15.02 B
i ] L il ]

Date: 7. MAY 2018 00:24:23

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um c%:
Ref Level 23.20 dBm  Offset 5.20 db Mode Auto Sweep RefLevel 23.50 d&m  Offset 5.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbiplL ek ) | SPURIRHECHBEKAES T
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem — 10 dBm »
: -t
0 dBm {r -“\\ dem “
-10 dam L10 dem \\
SPURIOUS_LINE_ABS_ r \
-20 dem 1 20 dBm l
» R
-30 dem: MMW e -30 dém b WMW\NM
i Vi,
-40 dB pamilmie e e
m - i -40 dBm LA N’\w
b ™ e mtie g e,
dam -50 dBm e,
-60 dBm -60 dem
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||[['Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Frequency | pPowerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170817 GHz -26.68 dem 3.68 d& 1.777 Ghz 1.780 Ghz 100.000 kHz 1.77919 GHz .03 dBm -21.97 dB
1.708 GHe 1.710 GHz 30.000 kHz 1.71000 GHz “27.56 dim -14.60 dB 1.780 GHz 1.781 GHz 30.000 kHz 1.78000 GHz -27.71 dém -14.71 de
1,710 GHz 1.713 GHz 100,000 kHz 171137 GHz 8,45 dem -21.55 d& 1.781 CHz 1700 GH2 1,000 Mz 78100 CHe 5557 dbm 1257 B
.
I J1 £

Date: 7.MAY 2019 00:12:28

Date: 7.MAY 2019 00:16:38

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : PKRISGMC800

Page Number 1 A215 of A299
Report Issued Date : Jul. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG942417B

LTE Band 66 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

spectrum x| spectrum 7
Ref Level 23.20 dBm  Offset 5.20 dB Mode Auto Sweep Ref Level 23.50 dém  Offset 5.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
20 abimit dheck m | SPURIGIECHBEKABS BARS
Line EPURIOUS INE ABS PABS ["\ Line SPURIOUS, E_ABS PASS
10 dem { 10 dBm -
0 dém I \ 0 dem - \
-10 dBm -10 dBm !
SPURIOUS_LINE_ABS_ I k f
20 dem ; \ 20 dBm i
-30 dem — T "\' Al -0 cem ﬂ Nf
vl VAR | s \
} Pl ¥ Ui AW T,
40 dBm "y T 1 49 dem— .,
Ty gt / W L |f f I" \\f LT
B0 dam s dar " - . M I
v W o "
-60 dam 60 dBm
-70 dBm =70 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz || start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70896 GHz -30.36 dem -17.36 d& 1.777 Ghz 1.780 Ghz 100.000 kHz 1.77973 GHz 16.68 dBm -11.32 dB
1.708 GHe 1.710 GHz 30.000 kHz 1.71000 GHz -22.18 dém -9.18 d8 1.780 GHz 1.781 GHz 30.000 kHz 1.78000 GHz -20.96 dBm -7.96 d&
1,710 GHz 1.713 GHz 100,000 kHz 171022 GHz 19.49 dBm -10.51 dB 1.781 CHz 1700 GH2 1,000 Mz 78103 CHe ~30.79 dbm 9'79°d8,
i ] L il ]

Date: 7 MAY 2019 00:08:45

Date: 7. MAY 2018 00:25:15

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 7.MAY 2019 00:13:24

Spectrum c%:
Ref Level 23.20 dBm  Offset 5.20 db Mode Auto Sweep RefLevel 23.50 d&m  Offset 5.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbiplL ek ) | SPURIRHECHBEKAES T
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem: 10 dem
y - A, R T
0 dam [ \l\ ﬁuam \‘I
| |
-10 dem T f—lﬂ dBm {
SPURIOUS_LINE_ABS_ ! |H
-20 dem 20 dBm
ool
i l J WWMWN“
-30 dem: o = -30 dBm ¥ “W
assaehe™| ._J Py |
-40 dBm e -40 dBm ey
T —
e Nm““mw
i 50 dem -
-60 dBm -60 dem
-70 dam -70 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz | |[I'start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Frequency | pPowerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170899 GHz -24.83 dem 1.63 8 1.777 Ghz 1.780 Ghz 100.000 kHz 1.77023 GHz 7.08 dbm -22.92 dB
1.708 GHe 1.710 GHz 30.000 kHz 1.71000 GHz -30.52 dém -17.62 d8 1.780 GHz 1.781 GHz 30.000 kHz 1.78000 GHz -20.50 dBm -16.50 d&
1,710 GHz 1.713 GHz 100,000 kHz 171216 GHz &.08 deém -21.92 dB 1.781 CHz 1700 GH2 1,000 Mz 78196 CHe ~52.57 dhm .97 db
.
I J1 £

Date: 7.MAY 2019 00:17.34

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : PKRISGMC800

Page Number 1 A216 of A299
Report Issued Date : Jul. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG942417B

LTE Band 66 / 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

pec m

Ref Level 23.20 dBm  Offset 5.20 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2350 dém  Offset 5.20 dg
SGL Count 100/100

Mode Auto Sweep

Date: 7 MAY 2019 00:09:40

@1 AvgPwr (@1 avgPwr
20 abimit dheck m | SPURIGIECHBEKABS AT
Line _$PURIOUS_| INE_ABS PABS /\ Line _§PURIOUS Iﬂ'm— ABS. PASS
10 dem i 10 dBm - \,
0 dém ! \ 0 dem ‘ !
-10 dBm | -10 dBm !
SPURIOUS_LINE_ABS_ I [ f
20 dem } !I - 20 dem
-30 dam - " 'Hl A |[|-30 cem fL 4
S AR | AR
-40 dBm / " . / Il4 ammn—({ | ,,hj' AL
enetins ,MW.MWWM / w | f Hn \ R
{50 dem—T S v e 'SD‘E%EW - B s SV PO i -
-60 dam 50 dBm:
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz |||['Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70896 GHz -31.22 dém -18.22 d& 1.777 GHz 1.780 Ghz 100.000 kHz 1.77978 GHz 17.66 dBm -12.14 d&
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -24.73 dm 117368 1.780 GHz 1.781 GHz 30,000 kHz 178000 GHz -23.62 dBm -10.62 dB
1,710 GHz 1.713 GHz 100,000 kHz 171022 GHz 18.96 dBm -11.04 d& 1.781 CHz 1.700 GH2 1,000 Miz 170106 GHz 33.05 dBm ~20.05 B
)i J ) e i ™

Date: 7. MAY 2018 00:26:10

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 7.MAY 2019 00:14:28

Spectrum c%:
Ref Level 23.20 dBm  Offset 5.20 db Mode Auto Sweep RefLevel 23.50 d&m  Offset 5.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbiplL ek ) | SPURIRHECHBEKAES Daks
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem: 10 deém
o WM'W
0 dém {f" \ dBm: M\
|
-10 dem (10 dBm 4
SPURIOUS_LINE_ABS_ ’ 1
-20 dem 20 dBm |
" [ |
— T, T
30 d&m |t -30 dem i, SN
o] |
et / \
-40 dBm etV 40 dBm [orrens e
MMM “M"‘"*‘mw
g 50 dem e
-60 dBm -60 dem
70 dem 70 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; | | | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs Rangelow | Range Up RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170895 GHz -24.43 dBm 1.43 8 1.777 Ghz 1.780 Ghz 100.000 kHz 1.77932 GHz 6.52 dBrm -23.48 dB
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -32.03 dém -19.03 8 1.780 GHz 1.781 GHz 30,000 kHz 178000 GHz -31.41 dBm -15.41 dB
1,710 GHz 1.713 GHz 100,000 kHz 171183 GHz £.72 deém -23.28 dB 1.781 CHz 1700 GH2 1,000 Miz 178118 GHz Z23.94 dBm i094 B
.
I 1 i

Date: 7.MAY 2019 00:18.37

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : PKRISGMC800

Page Number 1 A217 of A299
Report Issued Date : Jul. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG942417B

LTE Band 66 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.20 dBm  Offset 5.20 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2350 dém  Offset 5.20 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr (@1 avgPwr
20 dbiiLdheck B | SPURIMECHBEKABS AT
Line _$PURIOUS INE_ABS PABS f—\ Line _$PURIOUS_LINE_ABS, PASS
10 dem f 10 dBm L
0 dem )' 0 dem
Ll
-10 dBm ‘ L -10 dBm )
SPURIOUS_LINE_ABS_ I ‘.\ f )
20 derm } T 20 dBm + J‘
30 dem ) - 7 -3p dem f}
S / i
Y P fl 1“\ it Ll A \\ i 1l
-40 dBm J . TR ||| { i b PATLLLE T
kst Ty | T "
S 7 L a ;
0 dem—] bl e e e SV o
o o 50 By e -
N " d
40 dem 60 dBm
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz |||['Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70628 GHz -33,99 dém -20.99 d& 1.775 Ghz 1.780 Ghz 100.000 kHz 1.77967 GHz 16.00 dBm -11.10 d&
1.709 GHz 1.710 GHz 50.000 kiz 1.71000 GHz -24.91 dm 1151 d8 1.780 GHz 1.781 GHz 50,000 kHz 178000 GHz -25.65 dBm -12.65 dB
1,710 GHz 1.715 GHz 100,000 kHz 1.71032 GHz 20.27 dem -9.73 dB 1.781 CHz 1700 GH2 1.00D Mz 78103 CHe 3512 dBm o0 19 B
.
)i ) e i ™

Date: 7 MAY 2019 00:32:04

Date: 7. MAY 2018 00:41:39

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um c%:
Ref Level 23.20 dBm  Offset 5.20 db Mode Auto Sweep RefLevel 23.50 d&m  Offset 5.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbiplL ek ) | SPURIRHECHBEKAES T
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS, PASES
10 dem: 10 deém
e ] e i e T
d { 1
0 dBm \ dem \
-10 dam / 10 dem
SPURIOUS_LINE_ABS_ f ‘ \
-20 dem 20 dBm ‘
30 dem o { 20 d8 1
E ' 30 dem -
—— T . D
gt
40 dBm
R T
50 dBm 50 dem
-60 dBm -60 dem
-70 dam -70 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz | |['start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Frequency | pPowerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170899 GHz -26.68 dem 3.69 d& 1.775 Ghz 1.780 Ghz 100.000 kHz 1.77632 GHz 5.69 dBm -24.11 dB
1.708 GHe 1.710 GHz 50.000 kHz 1.71000 GHz -30.15 dém -17.15 d8 1.780 GHz 1.781 GHz 50.000 kHz 1.78000 GHz -30.43 dBm -17.43 de
1,710 GHz 1.715 GHz 100,000 kHz 171383 GHz £.67 dém -23.33 dB 1.781 CHz 1700 GH2 1,000 Mz 78115 CHe ~23.55 dbm i0oE b
.
i i )

Date: 7.MAY 2019 00:36:45

Date: 7.MAY 2019 00:37.54

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : PKRISGMC800

Page Number 1 A218 of A299
Report Issued Date : Jul. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG942417B

LTE Band 66 /

5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.20 dBm  Offset 5.20 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2350 dém  Offset 5.20 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr (@1 avgPwr
20 abimit dheck m | SPURIGIECHBEKABS AT
Line _$PURIOUS INE_ABS PABS }‘\‘ Line _$PURIOUS_LINE_ABS, PASS
|
10 dem ] 10 dBm }
0 dém ) 0 dem ]l
10 dBm I -10 dBm —
SPURIOUS_LINE_ABS_ f | f \
-20 dem } H 20 dem bt
K
-30 dem n -30 dBm A
e B / hh \ al \
; /- AN e ) " lrl [ \ A qf’\m kil
40 dBm + iy i [+ e s o .
o] YRR FaRETITL s N
0 dm— ] et | s 50 & I e
"4 AT e )
40 dem 60 dBm
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz |||['Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70622 GHz -34.29 dém -21.29 d8 1.775 Ghz 1.780 Ghz 100.000 kHz 1.77966 GHz 18.71 dBm -11.29 d&
1.709 GHz 1.710 GHz 50.000 kiz 1.71000 GHz -25.11 dém -l2.11d8 1.780 GHz 1.781 GHz 50,000 kHz 178000 GHz -25.43 dBm -12.43 dB
1,710 GHz 1.715 GHz 100,000 kHz 1,71035 GHz 19.42 dBm -10.58 d& 1.781 CHz 1700 GH2 1.00D Mz 170108 GHz 3459 dBm 215718
)i J ) wa i ™

Date: 7 MAY 2019 00:33:02

Date: 7. MAY 2019 00:42:01

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 7.MAY 2019 00:36:12

] um c%:
Ref Level 23.20 dBm  Offset 5.20 db Mode Auto Sweep RefLevel 23.50 d&m  Offset 5.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 abHifheck o | SPURIRIECHEKABS baks
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem: 10 deém
e e D
0 dem f 1 ofdem \
-10 dBm i 10 dBm
SPURIOUS_LINE_ABS_ J | \
20 dBm H T 20 dem T
B el / \ ettt
-30 dam PR -30 dBm o va
agortrerior " n_.._.j \-\_ W,
ey 40 dBm Ao,
50 dBm 50 dem
-60 dBm -60 dem
70 dem 70 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs Rangelow | Range Up RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70887 GHz -25.14 dBm 2.14 d& 1.775 Ghz 1.780 Ghz 100.000 kHz 1.77860 GHz 5.70 dBm -24.30 dB
1.709 GHz 1.710 GHz 50.000 kiz 1.70995 GHz -32.76 dém -19.76 8 1.780 GHz 1.781 GHz 50,000 kHz 178000 GHz -32.06 dBm -19.06 dB
1,710 GHz 1.715 GHz 100,000 kHz 1.71348 GHz 5,62 deém -24.38 dB 1.781 CHz 1.700 GH2 1.00D Mz 178107 GHz 22371 cBm Ci071 B
.
I 1 i

Date: 7.MAY 2019 00:28.28

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : PKRISGMC800

Page Number 1 A219 of A299
Report Issued Date : Jul. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG942417B

LTE Band 66 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.20 dBm  Offset 5.20 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2350 dém  Offset 5.20 dg
SGL Count 100/100

Mode Auto Sweep

Date: 7 MAY 2019 00:34:05

Date: 7. MAY 2018 00:42 22

@1 AvgPwr @1 fugrwr
20 dbiwitdhack | SPURIMAECHBEKABS ks
Line _$PURIOUS INE_ABS Line _$PURIOUS_LINE_ABS, {‘ PASS
10 dem 10dBm \]
0 d&m 0 dem \
-10 dBm -10 dém 1
SPURIOUS_LINE_ABS_ IH
-20 derm: 20 dem .‘ 1
-30 derm -30 dBm f
i A VAR
-40 dBm H I - dem o - e
| fAnias
5 S0ldem
iy e o] \u..w s ]
-60 dem
0 dBm 20 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||| start 1.775 GHz 3003 pts Stop 1.79 GHz
[Spurious EmiSSi"'I's | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 Gz 1.709 Ghz 1.000 MHz 1.70574 GHz -35.96 dBm -22.96 d& 1.775 Ghz 1.780 Ghz 100.000 kHz 1.77964 GHz 17.65 dBm -12.15 dB
L1709 G2 1.710 GHe £0.000 kiz 1.71000 GHz “27.64 dam “14.64d8 1.780 GHz 1.781 GHz 50,000 kHz 1.78000 GHz ~26.10 dBm -13.10 de
1.710 GHz 1.715 GHz 100,000 kHz 1.71035 GHz 18.50 dBm -11.40 d8 1781 aHe 1780 Gre 000 Mis 78106 o e T
i ] L il ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 7.MAY 2019 00:35:37

Date: 7.MAY 2019 00:38.07

S um c%:
Ref Level 23.20 dBm  Offset 5.20 db Mode Auto Sweep RefLevel 23.50 d&m  Offset 5.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbHRilfheck D | SPURJMECHYEKARS DaR:
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm:
g’ d - s
0 dBm - R ||| P !
\ \ \
-10 dem | L 10 dem
SPURIOUS_LINE_ABS_ ’ \ \
-20 dem 20 dBm
I— j W P eisvion|
-30 dém ey 30 dBm 1 Pty )
* R ign )
M ananl MWN
e ! Mg
40 dar 40 dBm E—
50 dBm 50 dem
-60 dBm -60 dem
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||[['Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Frequency | pPowerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170877 GHz -25.42 dem 2.42 d& 1.775 Ghz 1.780 Ghz 100.000 kHz 1.77762 GHz 4.42 dBm -25.58 dB
1.708 GHe 1.710 GHz 50.000 kHz 1.71000 GHz ©32.96 dém -20.86 do 1.780 GHz 1.781 GHz 50.000 kHz 1.78000 GHz -33.00 dBm -20.00 de
1,710 GHz 1.715 GHz 100,000 kHz 171392 GHz 4,25 dem -25.75 dB 1.781 CHz 1700 GH2 1,000 Mz 70104 chs 5416 dbm 1115¢B
.
I J1 £

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : PKRISGMC800

Page Number
Report Issued Date : Jul. 10, 201
Report Version : Rev. 01

9

1 A220 of A299

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG942417B

LTE Band 66 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.20 dBm  Offset 5.20 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2350 dém  Offset 5.20 dg
SGL Count 100/100

Mode Auto Sweep

Date: 7 MAY 2019 00:48:10

@1 AvgPwr (@1 dvgPwr
20 abimit dheck m | SPURIGIECHBEKABS T
Line _$PURIOUS_} INE_ABS PABS ﬂ Line _$PURIOUS_LINE_ABS, PASS ﬂ

10 dem / \ 10dBm | \
0 dem, - l 0 dem B
-10 dBm i -10 dem ﬂI |
| SPURIOUS_LINE_ABS_ ) ]‘ / \
-20 dBm — -20 dem I \
-30 dem \l\ -30 dBm ;

= ) ﬂ I L\
-40 defh—y g o \v, 1 ' & -sp|dem r - T

b | T LA ] I W TS A,
-0 dem T ey | il L ] ' Liarn !
o )
“ndid L JN A S

-60 dem 60 ders
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz_||'Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70155 GHz -34.87 dém -21.87 d& 1.770 GHz 1.780 Ghz 100.000 kHz 1.77942 GHz 19.12 dBm -10.98 d&

1.709 GHz 1.710 GHz 100,000 kHz 1.71000 GHz -31.72 dém -18.72 d8 1.780 GHz 1.781 GHz 100,000 kHz 178001 GHz -32.75 dBm -19.75 dB

1.710 GHz 1.720 GHz 100,000 kHz 1.71063 GHz 20.10 dBm -9.90 dB 1.781 GHz 700 GHz 1.000 MHz 78102 CHe 36,83 dBm o5 B3 B

e ——
i ] L il ]

Date: 7. MAY 2018 00:58:09

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 7.MAY 2019 00:52:55

S um mVJ
Ref Level 23.20 dBm  Offset 5.20 dB Mode Auto Sweep RefLevel 23.50 dém  Offset 5.20 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbHRilfheck D | SPURIRHECHEEKABS T
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm:
od T e it s Aol ) S 0 A PN A S P B A
dBm 7 -
[ \ |
-10 dam -10 dem |
| SPURIOUS_LINE_ABS_ { \ l
-20 dom 7 |l 4o cem
Y s SR
L™ \ —
-30 derm 30 dem — o
B
~40 dBm -40 dem -
-50 dem -50 dem
-60 dBm -60 dem
-70 dBm -70 dBm:
Start 1.7 GHz 3003 pts Stop 1.72 GHz | (|| Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170890 GHz -24.26 dBm -11.26 d& 1.770 GRz 1.780 Ghz 100.000 kHz 1.77658 GHz 3.26 dBm -26.74 dB
1.708 GHe 1.710 GHz 100.000 kiiz 1.70858 GHz ~29.46 dim -16.40d8 1.780 GHz 1.781 GHz 100.000 kHz 1.78003 GHz -26.33 dBm -15.33 de
1.710 GHz 1.720 GHz 100,000 kHz 1.71654 GHz 3.49 dBm -26.51 dB 1.781 CHz 760 one 1,000 Mz 170114 che 5077 dbm EELPT
.
i J1 £

Date: 7.MAY 2019 00:54.06

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : PKRISGMC800

Page Number 1 A221 of A299
Report Issued Date : Jul. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG942417B

LTE Band 66 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 7 MAY 2019 00:48:32

Date: 7. MAY 2019 00:59:04

spectrum x| spectrum 7
Ref Level 23.20 dbm  Offset 5.20 dB Mode Auto Sweep RefLevel 23.50 d2m  Offset 5.20 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 abimit dheck m | SPURIGIECHBEKABS T
Line _$PURIOUS INE_ABS PABS {.\ Line _$PURIOUS_LINE_ABS, PASS r\
10 dem ( \ 10 dBm |
0 dem ml 0 dem J \\
-10 dBm J \ -10 dBm
| SPURIOUS_LINE ABS_ j l J l\
-20 dem f T -20 dém { +
-30 dem |\' 5 -30 dBm f‘#
| N
l \ fl I i i Ty
7 X -40|dBm T
\ ”W W | ] \ l M | ™ T
. o b — 1 N\\ f dobom ‘ - o .
et U, L | T L ]
-60 dem 60 disty Yl
-70 dBm =70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz_||'Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170205 GHz -35.88 dem -22.83 d& 1.770 GRz 1.780 Ghz 100.000 kHz 1.77038 GHz 18.44 dBm -11.56 dB
1.708 GHe 1.710 GHz 100.000 kiiz 1.70893 GHz -32.86 dém -19.86 d8 1.780 GHz 1.781 GHz 100.000 kHz 1.78004 GHz -31.33 dBm -18.33 de
1.710 GHz 1.720 GHz 100,000 kHz 1.71061 GHz 19.61 dBm -10.39 dB 1.781 CHz 760 one 1,000 Mz 70100 chs T 35 6% b
e ——
i ] L il ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 23.20 dBm  Offset 5.20 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 23,50 dém  Offset 5.20 dB
SGL Count 100/100

Mode Auto Sweep

Date: 7.MAY 2019 00:52:19

Date: 7.MAY 2019 00:54:35

@1 AvgPwr (@1 avgPwr
20 dbiplL ek ) | SPURIRHECHBEKAES Daks
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
0 dBm o AP RA e P M Dr . - ] "\ o ]‘
-10 dem / \ -10 dBm T
| SPURIOUS_LINE_ABS_ { \ l
-20 dom 30 dBm +
\ |"'-\_~
-30 derm ™ "(1 \ ’Jsu derm v i SN
—a F i [

40 dBm 40 dBm R
-50 daém -50 dBm
-60 dem 50 dBm
70 dem 70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup RBW | Frequency | _Powerabs |  ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70863 GHz -25.33 dém -12.33 d& 1.770 GHz 1.780 Ghz 100.000 kHz 1.77651 GHz 2.50 dBm -27.50 dB

1.709 GHz 1.710 GHz 100,000 kHz 1.71000 GHz -32.45 dm -19.45 8 1.780 GHz 1.781 GHz 100,000 kHz 178001 GHz -29.38 dBm -16.38 dB

1.710 GHz 1.720 GHz 100,000 kHz 171843 GHz 2.77 dBm -27.23 dB 1.781 GHz 700 GHz 1,000 Miz 78107 CHe 21.96 dBm 5 eR db

e
i it w

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : PKRISGMC800

Page Number 1 A222 of A299
Report Issued Date : Jul. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0






